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Part No. Description
26/031 FBM20/20 25id 32od x 20 Flanged
26/042 Seloc Pin M3 x 25
30-526 Shaft x 79mm
30/002 Ribbed Insert 100 x 50
30/037 Ser No Lables 0.002in Unlined
30/048 6” Hand Grip (Foam)
30/060 8” Flocken Foot Grips (Foam)
30/067 Round Inserts OD 25mm
30/080 120mm Pulse Nameplate (CHROMED)
35/067 Self Tapping Screw No 6
35/074 M10 Washer Form ‘B’
35/080 M8 Washer
35/083 M6 Washer Form ‘A’
35/085 M6 Nyloc Nut Type ‘T’
35/092 M10 x 25 Hex Skt Button Hd Screw
35/108 M8 x 30 Hex Skt Button Hd Screw
35/240 No 8 x 3/4in C/Snk Hd Pozi Self
35/285 Plastop Black Domecaps
35/252 M6 x 45mm Hex Skt Button Head
70-189 End Stop Nylon x 50mm
70-207 Wheel in Nyletron M.Black
U301/0001 Covered Back Board
U301/0002 Covered Seat
U301/0004 Wear Cover for Back Board
U750/0001 Covered Back Board
U750/0002 Wear Cover for Back Board
U750/0003 Covered Seat
750-D1 Welded Frame Assembly
750-D2 Welded Frame Parts

28

17 4

19
13

2113
14

18
17
18

14
13

2113
19

18
17

18
4

1

15

11

1511

12

16

1
29

20

2
6

4

7

29

11

11

15

15 7

17
4

5

18
17

18

18
17

18

3

1

15

1129
15

11

1
3

27

23

22

24

25

15

11

29

26

12

1611

15

11

11

15

15

1

1

1

3

3

1
29

2

6

20

9

750E Multi Level Bench

1
3
5
-1

4
2
-3

www.pulsefitness.com


